

レジメン名	一般名	投与量	投与方法	投与日（用法）	1サイクルの期間	癌腫
Ave+アキシチニブ療法	アベルマブ	10 mg/kg	点滴静注	d1	14日	腎細胞癌
	アキシチニブ	5 mg/回	経口	d1-14		
Cabazitaxel療法	カバジタキセル	25 mg/m ²	点滴静注	d1	21日	前立腺癌
	プレドニゾロン	10mg/日	経口	d1-21	21日	
DTX療法	ドセタキセル	75 mg/m ²	点滴静注	d1	21日	前立腺癌
	プレドニゾロン	10mg/日	経口	d1-21	21日	
G-Carbo療法	カルボプラチン	AUC=5	点滴静注	d2	28日	尿路上皮癌
	ゲムシタビン	1000 mg/m ²	点滴静注	d1, 8, 15		
G-Cis療法	シスプラチン	70 mg/m ²	点滴静注	d2	28日	尿路上皮癌
	ゲムシタビン	1000 mg/m ²	点滴静注	d1, 8, 15		
Nivolumab療法(2週毎)	ニボルマブ	240 mg/body	点滴静注	d1	14日	腎細胞癌
Nivolumab療法(4週毎)	ニボルマブ	480 mg/body	点滴静注	d1	28日	腎細胞癌
Nivo+Ipi療法	ニボルマブ	240 mg/body	点滴静注	d1	21日	腎細胞癌
	イピイムマブ	1 mg/kg	点滴静注	d1		
Pembrolizumab療法(3週毎)	ペムブロリズマブ	200 mg/body	点滴静注	d1	21日	尿路上皮癌
Pembrolizumab療法(6週毎)	ペムブロリズマブ	400 mg/body	点滴静注	d1	42日	尿路上皮癌
Pembro+アキシチニブ療法	ペムブロリズマブ	200 mg/body	点滴静注	d1	21日	腎細胞癌
	アキシチニブ	5 mg/回	経口	d1-21		
PTX療法	パクリタキセル	175 mg/m ²	点滴静注	d1	21日	胚細胞腫瘍
Temsirolims療法	テムシロリムス	25 mg/body	点滴静注	d1	7日	腎細胞癌
Avelumab療法	アベルマブ	10 mg/kg	点滴静注	d1	14日	尿路上皮癌
フルタミド療法	フルタミド	125mg/回	経口	連日服用（1日3回）	連日	前立腺癌
ビカルタミド療法	ビカルタミド	80mg/回	経口	連日服用（1日1回）	連日	前立腺癌
エンザルタミド療法	エンザルタミド	160mg/回	経口	連日服用（1日1回）	連日	前立腺癌
スニチニブ療法	スニチニブ	50mg/回	経口	連日服用（1日1回）	連日	腎細胞癌
パゾパニブ療法	パゾパニブ	800mg/回	経口	連日服用（1日1回）	連日	腎細胞癌
アキシチニブ療法	アキシチニブ	5mg/回	経口	連日服用（1日2回）	連日	腎細胞癌
ソラフェニブ療法	ソラフェニブ	400mg/回	経口	連日服用（1日2回）	連日	腎細胞癌
エベロリムス療法	エベロリムス	10mg/回	経口	連日服用（1日1回）	連日	腎細胞癌